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Hyperemesis Gravidarum 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Instruct patient to see provider for symptoms of: 

· Lightheadness, dizziness, faintness, tachycardia, or 

· Unable to keep food/fluids down for >12 hrs

Admit to hospital:

· NPO

· Pepcid for PUD prophylaxis 20 mg IV q12 hrs

· IV fluids: Tailor IVF choice to patients electrolyte and acid/base balance (Avoid use of dextrose in initial rehydration) 

· If not already done: U/S for molar pregnancy, neck exam for goiter and clinical assessment of hyperthyroid symptoms 

(check TFTs only if signs/symptoms of hyperthyroidism)
3

Persistent vomiting after rehydration and IV antiemetic therapy or severe dehydration or abnormal electrolyte levels

Prolonged vomiting 

>3 weeks
Yes

Check electrolytes and start 

thiamine 100mg IV qd x 2-3 days, 

along with electrolyte replacement
4

  Check electrolytes 

and  replace as 

needed 

No

Start alternating doses of:  

· Prochlorperazine 10 mg IV, and

· Metoclopramide 10 mg IV every 3hrs
5
 

· Start clear liquid diet for 24 

hours

· Advance to low fat, bland, dry 

diet as tolerated  

· Stop IV medication when diet 

is tolerated without nausea or 

vomiting  

· Start patient on PO 

anitemetics in preparation for 

outpatient treatment

· Consider discontinuing 

outpatient regimen after 1 

week from discharge 

Emesis continues after 24 hrs of therapy

· Consider Psychiatry consult for assessment of secondary gain issues

· Dietary consult for caloric supplementation

· Consider GI consult for J-tube
11

 (via direct jejunal puncture bypassing 

stomach) and also assessment of H. pylori
12   

Note: A G-J tube can be placed by Interventional Radiology, but 

sometimes the J portion of tube can reflux back up into stomach)

Emesis continues after 24 hrs of therapy

Consider ondansetron (Zofran) as 

second line agent:

8mg IV over 15 min q 8hrs
6

Emesis continues after 24 hrs of therapy

***If >10 wks gestation***

Add methylprednisolone 16 mg IV q 8 

hrs x 2-3 days followed by two week 

taper (halving of dose q 3 days)
8

Start enteral feeding via Dobhoff tube 

after dietary consult for caloric 

supplementation
9, 10

Emesis continues after 24 hrs of therapy

Patient diagnosed with nausea and vomiting of pregnancy:

· Consider ginger-containing foods or ginger 250 mg capsules PO QID

· Consider P6 acupressure wristbands (should be removed when sleeping)

· Vitamin B6 (pyridoxine) 25 mg PO TID as a single agent or in combination 

with Unisom (doxylamine) 12.5-25 mg PO TID
1 
(Also available in 

combination tablets as Diclegis-- see box to right)

Persistent nausea and vomiting without dehydration

Add diazepam (Valium) 

10mg IV q12hrs
7

Emesis continues after 24 hrs of therapy

Cogentin 1-2 mg IV/IM stat and 

continue 1-2 mg PO bid for 48-

72 hrs to prevent relapse

OR

Benadryl 50-100 mg IV/IM stat 

and 25-50 mg PO qid for 48-72 

hrs to prevent relapse

If acute dystonic reaction

Add dopamine antagonist
2
 (counsel on extrapyramidal side effects):

· Promethazine (Phenergan) 12.5-25 mg PO every 4 hrs, or

· Prochlorperazine (Compazine) 5-10 mg PO every 6-8 hrs, or

· Metoclopramide (Reglan) 10 mg PO every 6-8 hrs before meals

Consider adding acid-reducing agents (eg, antacids, H2 blockers, proton pump inhibitors)
2

Persistent nausea and vomiting

Emesis 

stops

Diclegis10 MG-10MG Delayed 

Release (doxylamine/pyridoxine):  

- May be costly depending on 

insurance coverage

- Start 2 tabs PO qhs; may add 1 

tab PO q am and 1 tab PO q mid-

afternoon (Max: 4 tabs/day); Give 

on empty stomach.
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Notice to Users 

These algorithms are designed to assist the primary care provider in the clinical management of a variety of problems that occur during 

pregnancy. They should not be interpreted as a standard of care, but instead represent guidelines for management.  Variation in practices 

should take into account such factors as characteristics of the individual patient, health resources, and regional experience with diagnostic 

and therapeutic modalities. 

 

The algorithms remain the intellectual property of the University of North Carolina at Chapel Hill School of Medicine. They cannot be reproduced 

in whole or in part without the expressed written permission of the school. 
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